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ICM Technology (Thailand)
16 Pattanakarn 54
SuanLuang, Bangkok 10250
www.icmtechglobal.com

Mobile: +66 83 819 6763

SMART ELASTIC STONE™

AN INNOVATIVE FINISHING MATERIALS

Description and Characteristics

A unique stone finishing material created with Patented Technology.
Available in different design and stone types. Is designed to fully reflect
the costly effects of exterior and interior decoration of walls, ceilings,
cornices, columns and other complex elements with natural stone and
wood. Multi-layer material, face layer consists of natural stone marble,
right under it a Patented Technology. All ingredients for production -
natural, no synthetics or chemicals!! A Truly GREEN PRODUCT!

Advantages

- Lightweight

- Energy saving

- Insulation against water, vapor, mold and noise

- Colorisresistant to UV rays

- Ecological and economic benefits

- Immune to cracking and breaking as a result of sharp climate
changes

- Design Prep. - No special calculations needed

- Installation - Quick and Easy

- Safety - There is no danger in case a piece comes loose

- Impregnability - Endures all weather conditions and ground
movements

- Transport & Storage - Light and Thin. Easy to transport and store
large quantities

- Easily bentto 180 degrees, allowing installation on angular or radial
surfaces

- Suitable for exterior and interior

Technical Specification

Size: Available in different sizes, colors and
factures.

Ecology: Class 1 (no radiation background)

Weight: 2-3.5 Kg/m?

Temperature Condition: Minimum -50°C; Maximum +420°C

Thermal Factor: 0.137 w/Mk

Water Absorption: Less than 5% (after installation)

Thickness: 2-3.5mm

Rupture Resistance: 8.1 MPa

Peeling Force: 600 Kg/m?

Micro Cracks: NONE

Uv: Level 5

Fire: Inflammable
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CERTIFICAT DE INREGISTRARE

\cest certificat confirma faptul ca sistemul de management al
+~>PERANTA VIETII" SRL

MD-2065, str. Ismail, 68/1, ap.(of) 179, mun. Chisinau,
Republica Moldova

a fost auditat si aprobat de catre

Quay Audit UK Ltd pentru urmatorul standard de management

BS EN ISO 14001:2015

sistemul de management aprobat se aplica pentru urmatoarele domenii de activitate:

Fabricarea placilor decorative cu fata neteda si cu fata reliefata pentru
finisarea decorativa interioara si exterioara a peretilor

Acest ficat se aplica pentru acele domenii de activitate descrise
Codurile NACE(CAEN) enumerate mai jos, recunoscute international
2331
Aprobat initial la 20 Septembrie 2018
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Centrul Republican de Pedologie Aplicata Raportul de Incercari Editia: 1/06.2009

nr. 184 din 26.03.2013

Laboratorul de Incerciri “Agrochim” Cod RI-5.10 pag.1 din 2

Ministerul Agriculturii si Industriei Alimentare al RM
Centrul Republican de Pedologie Aplicata

Laboratorul de fncerciri nAgrochim”
MD 2005 or. Chigindu, str. Cosmonautilor, 6, tel.: 24-34-04, SJax: 22-10-47

Acreditare in:

Sistemul de acreditare al RM certificat nr. SNA MD CAECP Li 01034 din 16.10.10 valabil pini la 16.10.13.

CONTROLUL RADIOLOGIC AL MATERIALELOR DE CONSTRUCTIE

Denumirea produsului:__Plici decorative din amestec de polimer, cuart si ciment

Producitorul: _Speranta Vietii” S.R.L.. mun. Chisiniu
Solicitantul adresa: S.R.L. ..CertMatCon” (pentru . Speranta Vietii” S.R.L.)
Locul prelevirii: sectia producere, or. Singera

Scopul si sarcinile incercérilor:

in conformitate cu: GOST 30108-1994: RNI nr. 06.5.3.35-2001
Data primirii mostrelor: 26 martie 2013
Numadrul de mostre testate: una

Data inceputului testirii: 26 martie 2013

Data sfarsitului testarii: 26 martie 2013

Mostrele sunt prezentate in baza: ___Act de prelevare nr. 064 din 08.02.2013
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Research and development works | Accredited Group of Laboratories | o
Notified Body N” 1488 | EOTA member | Certified management systems ISO 9001, ISO 27001
REACTION TO FIRE CLASSIFICATION REPORT
IN ACCORDANCE WITH PN-EN 13501-1+A1:2010
Contract no. 01267/17/Z00NZP
Flex Decor Elastic Stone Decoration Ltd.
s Alonim St 14/53
PONBOT: 4256514 Netanya
Israel
Building Research Institute; 1, Filtrowa str.
Prepared by: 00-611 Warszawa, Poland
Finishing material with trade name SMART STONE
Product name: for ceilings, internal and external walls
Classification report No.: 1267/17/Z00NZP
Issue number: 1 (version in English) Copy for ITB
Date of issue: 14.07.2017

This classification report consists of three pages and may only be used or reprocuced in ils entirety.

1. Introduction
This classification report defines the classéication assigned to finishing material with trade names SMART
STONE in accordance with the procedures given in PN-EN 13501-1+A1:2010.

2. Details of classified product
21 General
The product is defined as finishing material for ceilings, internal and external walls.

2.2 Product description

The product, is described below.

Product description:

leshmg material with trade name SMART STONE. Materal consist marble powder, quartz sand, white
| | cement, nonwoven material (fiber glass)
| The thickness of material is 2,5 ~ 3,5 e,

| Surface mass of product 2,5 - 3,5 kg/m®

3. Test reports & test results in support of classification
3.1 Testreports

Name of laboratory Name of sponsor Test report no. Test method

Fire Testing Laboratory gww Ezis:: LZP01-1267/17/Z0ONZP PN-EN 1SO 11925-2:2010
of ITB Ltd. LZP02-1267/17/Z00NZP PN-EN 13823+A1:2014
00611 Warsaw | Fitrowas || tel +4822 825 04 77 | fax +4822 825 52 55 | Regon: 000063650 | VAT: FLS250009358 | Bank Pokas SA |

IBAN: PLES124059181078000049091832 | SWIFT: PROFPLPW | mww.ithpl | instytuterith pl




Classification report no. 1267/17/Z00NZP (version in English) Copy for ITB 2/3

3.2Test results

Results
Tt rome | S | S | S
mean (m) parameters
PN-EN I1SO 11925-2
Surface and edge on frort and rear F.s150 mm - Y
side of product
exposure 6
M zpo'surnehtggz i Flaming -) N
a 1al w e name Dr icles s
SMART STONE Opatapan
FIGRA ;2u, 19.0 [
FIGRA g aus 19.9 (=)
PN-EN 13823 TL:s % e‘a’e c()-')/ (I)
Malesralﬁ\wsrongme SMOGRA [m'/s " 07 =)
TSPeq, [m] 39.1 =)
Flaming =) N
Droplels/particles
(—) do not concern
Y: Yes
N: No

4 Classification and field of application

4.1 Reference of classification

This classification has been carried out in accordance with PN-EN 13501-1+A1:2010.
4.2 Classification

The products, material SMART STONE described In point 2 this classification report, in relation to its reaction
to fire behaviour are classified:

B
The additional classification in relation to smoke production is:
s1
The additional classification in relation to flaming droplets/particles is:
do

The format of the reaction to fire classification for construction products exduding floorings and linear pipe
thermal insulation products is:

Fire behawiour Smoke production Flaming droplets
B - s 1 ” d 0

i.e.: B-s1,d0
Reaction to fire classification: B-s1,d0

4.3 Field of application
This classification is valid for the following product parameters;

- Material SMART STONE described in point 2 this classification report.
This classification is valid for the following substrates, fixing and air gaps:

- substrates with fire classifications A1 and A2,

- without gaps.




lassificati rt no. 1267/17/Z00NZP (version in Engli for ITB

5 Limitations

Thes classification given remaing valid as long as:

- test method remains unchanged,

- product standard or technical approval remains unchanged,

- constructional or material modifications do not exceed limits of the field of application defined In 4.3

This classification document does not represent type approval or certification of the product.

SIGNED
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(nn\ THE STANDARDS INSTITUTION OF ISRAEL ~~— CBulig Walras L

@ THE STANDARDS INSTITUTION OF ISRAEL

- TEST REPORT No. 9411914067

Details of order:

The test was ordercd by : ArtStonc Lid, - Kaplan Adi
Address @ 14 HaAlonim, Newanya, ISRAEL
Dute of ocder : 18/8/2014

The test locations were selected by: a representative of the gustomer.

Sample size: 2 specimens
‘The sample was tested on : 2/)1/2014

Description of sample:

Elustic coating resembling natura) stone, applicd to silicate blocks of dimensions: 40 x 20 ¢m.

Nature of test:

At the customer's request, testing the penetration of rainwater uccording to the method described in
clause 3.5.3, “Testing the penetration of water under ¢anditins of rain” in sccordance with I[srael
Standurd, $1 1731 “Texture coating based on synthetic polymers": of Decomber 1995.

This document contains two pages The test results in this document
and may be used only in full, . refer only to the item tested.

Test conclusions:

Note: The test specimen was applied and brought by the customer.
The test results are given on page 2.

The original Test Certificate was signed by @
Nume : Zohar Pej 7
Positjon-+-+head, Sea ftion Products and Finishing Branch
> on:2014/10/2
year month day

that this is & true translation of the Hebrew original. Only the original test cerdficute is authentic.

Signuture
Name : Eng. Moshe Haim

Position : Heud, Construction Products and Finishing Branch

Date : 201471172
year month day

This document s not approval
12 ondt-saarsingtheoprodiet sdthisaSiandasdediaiis oo
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(nr)\ THE STANDARDS INSTITUTION OF ISRAEL

Test Report No. 9411914067 Page 2 of 2 pages

Test results

Clause in | Property tested and Requirement of 11731

Nixadard abstract of the Result for the sample clanse 3.5.3
requirement o
Water shall not permeate

Water did not through each specimen
permeate to the and no drops of water

reverse side of the shall appear on the

. specimen. reverse side of the

Testing water coating

No moisture stains
were observed on the
back of the
specimens.

3.5.3 penetration under rain
conditions If moisture stains
appear, the specimen
weight of each specimen
shall not increase by

more than 200 g.

Invoice:
Tel-Aviv/ 2.11.2014 SI 1731

This document is not approval
for marking the product with the Standards Mark

42 Chaim Levanon St. Tel-Aviv 69977 israel. Tel: 972-3-646-5125 Fax: 972-3-642-9080 www.sii.org.il



Report on Testing Flex Décor flexible cover with sikassahal glue around Sea environmen!

Report Number: 650896-2

Project and Sampling Details:

Project Name:
Client’s Name:
Client’s address:
Contractor:
Construction:
Supplier 7 Producer:

ADVANCED LABORATORIES LTD.

Testing Salt crystallization decorative elastic Coverings mate

Flex Decor - elastic Stone Design Ltd

St. Alonim 14 - Netanya

Flex Decor - elastic Stone Design Ltd

Preliminary tests

Flex Decor - elastic Stone Design Ltd

Branch address:

Project No.: 61767
Report No.: 650896-2
Order date: 23/09/16
Sampled from (Site): 23/09/16
Sampling: by the client
Branchname:  Yavne |

Building “Mul HaTzomet”

HaYarmuch 1 - Yavne

According to SI 2378 - Part 1

Sample Details:

Commercial Name: Flex Decor - elastic Stone

Color: Camel 7 Brown

Texture: Decorating Tltis

Label/Sign: -

Sample Size: 2
Dimensions (mm):  200-200*8 |
Absorption Declared: -

Batch Quantity (m2) Preliminary tests

Tvpe of stone:

Iﬂvironmental conditions:

Sedimentary: Limestone Dolomite Sandstone Hevron Stone 1 freeze/thaw
e ———— norma

Magmatic: Granite Basalt Diorite Gavro air pollution
Metamorphic. | X |Flexible coating material coverings walls - Flex Décor | X Sea environment

‘T'est Results
Std. Par. 6.149 | 6.1.10/6.1.8
Salt crystallization durability
Test
Piece No. [ Visual inspection A relative
after 15 cycles change in mass
1 0.4
Without cracking,
disintegration or
2 S o 0.4
separation of layers
Without cracking,
Requirement disintegration or Max 3%
separation of layers
Compliance
to ST 2378 - Compliance Compliance
partl:

The tests were performed on elastic flexible decorative material type
Flex Decor demanded by the customer representative .

Notes:

Test procedure was conducted in accordance with
Jthe corrent standards and practices.

Test results are only relevant for the samples that
were tested.

The report is only relevant in its entuel} and no part

of it is to be used or copied y#i ¢ 7 decuents.

e abamamber o sfles sy SeE i
Tested by:  Haim Vaisman TM 7
Approved by:  Gadi Maor - Technical Manager Date: 09/11/16 Signaturee: G “’7?: ,:5;.‘ —y

orm No. 5271-08




Report on Testing Flex Décor flexible cover around Sea environment
Report Number: 650896-1

Project and Sampling Details: Project No.: 61767
Project Name: Testing Salt crystallization decorative elastic Coverings mate Report No.: 650896-1
Client’s Name: Flex Decor - elastic Stone Design Ltd Order date: 23/09/16
Client’s address: St. Alonim 14 - Netanya Sampled from (Site): 23/09/16
Contractor: Flex Decor - elastic Stone Design Ltd Sampling: by the client
Construction: Preliminary tests Branch name : Yavne
Supplier / Producer: Flex Decor - elastic Stone Design Ltd Branch address: Building ”Mul HaTzomet”

HaYarmuch 1 - Yavne

According to SI 2378 - Part 1

Sample Details:

Commercial Name: Flex Decor - elastic Stone Sample Size: 3
Color: Beige Dimensions (mm):  200%200+2.5
Texture: Decorating Tltis Absorption Declared: -
Label/Sign: - Batch Quantity (m2) Preliminary tests
Tyvpe of stone: |ﬂvironmental conditions:
Sedimentary: Limestone Dolomite Sandstone Hevron Stone sl freeze/thaw
Magmatic: Granite Basalt Diorite Gavro air pollution
Metamorphic: | X |Flexible coating material coverings walls - Flex Décor X Sea environment
Test Results
Std. Par. 6.1.4 [ 6.110/6.1.8
Salt crystallization durability
Test
Piece No. [ Visual inspection A relative
after 15 cycles change in mass
1 0.2
Without cracking,
disintegration or
2 G i 0.2
separation of layers
3 0.9

Without cracking,
Requirement disintegration or Max 3%

separation of layers

Compliance . ]
to ST 2378 - Compliance Compliance
part 1:
Notes:
The tests were performed on elastic flexible decorative material type Test procedure was conducted in accordance with

Jthe corrent standards and practices.

Test results are only relevant for the samples that
were tested.

The report is only relevant in its entirely and no part
of it is to be used or copied pafi{r vz decmnents.
Page 1 of 2 The number of samples aﬁl oseration is
defined by the chiest, /4

Flex Decor demanded by the customer representative .

Tested by:  Haim Vaisman I I
Approved by:  Gadi Maor - Technical Manager Date: 09/11/16 Signaturéﬁg'»j;if{;;ﬁ

4.2

orm No. 5271-08 S




Testing. Advising. Assuring.

Exova T:+1(905) 8224111

2395 Speakman Dr. F:+1(905) 823-1446
Mississauga E: sales@exova.com
Ontario W: www.exova.com
Canada

L5K 1B3

Exova

EVALUATION OF EXTERIOR CLADDING MATERIAL FOR WATER VAPOR PERMEANCE

IN ACCORDANCE

ASTM E96/E96M TEST METHOD

A Report to:

Aftention:

Telephone:
Email:

Proposal No.:

Report No.:

Date:

Elastic Stone

811-1630 Henderson Hwy,
Winnipeg, MB

R2G 2B9

Mr. Alexei Golovei

204 951 7078
alexei@elasticstone.ca

18-006-537235

18-06-P0024
4 pages

February 28, 2017



Evaluation of Exterior Cladding Material

for Elastic Stohe

Page 2 of 4
Report No. 18-06-P0024

1.0

1.0

INTRODUCTION

At the request of W.R. Meadows Inc., Exova was retained to evaluate air barrier material for Water
Vapor Permeance (WVP) in accordance with the ASTM E96/E96M-16 Standard.

Upon receipt, the sample was assigned the following Sample Number:

Client Sample Identification Exova Sample No.
Pink Color Material 18-06-P0024-1
Grey Color Material 18-06-P0024-2

PROCEDURE

The sample was tested in accordance with the following parameters:

Test Description Test Method

Standard Test Methods for
Water Vapor Transmission of Materials

ASTM E96/E96M-16

Specimen Preparation:
Procedure:

No. of Specimens Tested:
Sealant:

Test Area:

Container Design:

Conditions:

Equipment:

Thickness:

Vapor Flow:

Test Dates:

The specimen was cut fo fit onto the container tray.
A (Desiccant)

3 (three) specimens with 1 (one) dummy —For each sample
Type 1 GE Silicone (100% silicone)

0.0156 m? (125 mm, Square dish)

Stainless steel

23 + 2°C; 50 £ 2% Relative Humidity

Digital balance (0.01g resolution), MIl# A13646
Mitutoyo digital callipers, MIl# B0O2703
Environmental controller, MIl# B14944
Barometer, Mll# B14977

1.78 mm (Average Thickness for Pink Sample)
3.15 mm (Average Thickness for Grey Sample)

From Coated side to non-coated side

2018-02-17 to 2018-02-24

Exova



Evaluation of Exterior Cladding Material Page 3 of 4
for Elastic Stone Report No. 18-06-P0024
3.0 RESULTS

A summary of test results is presented in Tables and Figures 1 & 2. Sl units are the primary units
of measure.

Table 1 — Water Vapor Permeance
ASTM E96/E96M-16, Desiccant method
Exova Sample No.: 18-06-P0024-1 (Pink Sample)

Specimen Mass, ¢ Water Vapor Permeance
No.# Initial Final Change ng/Pa-s-m?2 US Perms

1 1504.06 1509.05 4.99 4909 8.583

2 1404.30 1409.20 4.90 484.6 8.472

3 1359.81 1365.12 5.31 523.6 9.153

Average 1422.72 1427.79 5.07 499.7 8.736

ASTM E96/E96M - 16 "Water Vapor Permeance”

1000
N.E a0 = Specimen 1
é 200 == Specimen 2
E? 700 Specimen 3
a
g 600
3]
a ="
E 500 -—m—
& 400
2 300
S
= 200
-
1)
= 100
0 ; : . . .
Feb-19 Feb-20 Feb-21 Feb-22 Feb-23 Feb-24 Feb-25
Test Dates, mmm-dd
Figure 1: WVP vs. Elapse Time — Vapor Exfiltration
Table 2 — Water Vapor Permeance - Infiltration
ASTM E96/E96M-16, Desiccant method
Exova Sample No.: 18-06-P0024-2 (Grey Sample)
Specimen Mass, g Water Vapor Permeance
No.# Initial Final Change ng/Pa-s-m? US Perms
1 1565.45 1571.97 6.52 628.3 10.984
2 1378.03 1387.16 9.13 879.5 15.376
3 1436.11 1444 .47 8.36 804.5 14.066
Average 1459.86 1467.87 8.00 770.8 13.475

Exova




Evaluation of Exterior Cladding Material Page 4 of 4
for Elastic Stone Report No. 18-06-P0024

ASTM E96/E96M - 16 "Water Vapor Permeance”
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Water Vapor Permeance, ng/Pa-s:-m*
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Feb-19 Feb-20 Feb-21 Feb-22 Feb-23 Feb-24 Feb-25

Test Dates, mmm-dd
Figure 2: WVP vs. Elapse Time — Vapor Infiltration

4.0 CONCLUSION

The “Exterior Cladding” material submitted by Elastic Stone., has been tested for water vapor
transmission test as described in this report.

5.0 REVISION HISTORY

Date: Revision: Comments:
2018-02-28 0 Draft Report
Reported by: Approved by:

Muhammad Ahsan, E.I.T, Ext. 11221 Franz Bauer, Ext. 11403

Building Products Specialist Technical Manager, Building Products
Products Testing Group Products Testing Group

This report and service are covered under Exova Canada Inc.’s Standard Terms and Conditions of Contract which may be found on the company
website www exova com, or by calling 1-866-263-9268 This report refers only to the particular samples, units, material, instrument, ar other subject
used and referred fo in it, and is limited by the tests and/or analyses performed. Similar articles may not be of like quality, and other testing and/or
analysis programs might be desirable and might give different results.

Exova





